PARTS LIST

voL.1 2019-12

www.kyosho.com



FA501 *600
FyIN—HhN—tv ~
Fz02

Upper Cover Set FZ02

FA506 *600
YAy T kY bk FZ02
Suspension Shaft Set FZ02

’p 25

FA511 *300

27Y 1—EY 2x11xM4
FZ02(4A&N)

Screw Pin 2x11xM4

FZ02 (4pcs)

FA531 *500
YR7—Ltv bk
Fz02L-B
Suspension Arm Set
Fz02L-B

FA534-2 *300
FI—2 v 7 ~(F)
FZ02L-B(2&A)

Shock Shaft (F)
FZ02L-B (2pcs)

FA537 *300

AUy NN=FL—rtY
FZ02L-B

Slipper Plate Set FZ02L-B

."Sg.' .to‘“ R &

FA502 *600

FIHIN— [ RN )X—ty ~
Fz02

Diff. Cover / Bumper Set
Fz02

FA507 *300

BRI v T RNTFL—b
FZ02 (21 A)
Suspension Shaft Plate
FZ02 (2pcs)

FA512 *500

F 70— FZ02(2\)
Differential Gear Case
FZ02 (2pcs)

FUIN—AT—t vk

FA534-3 *300
AP AFANGY)
FZ02L-B(2A&A)
Shock Shaft (R)
FZ02L-B (2pcs)

FA538 *250

Slipper Shaft FZ02L-B

Ny RINY ARTPIN=Y A>T v X1 MAD VAN spare parts Index 1

Ve
/ Y.
e

N7ty ~ FZ02
Hub Set FZ02

FA504 *850
P—REe—N—tvhk
Fz02

Servo Saver Set FZ02

I/ll

FA508 *300 FA509 *400

E—H—FANTL—h T7Y¥ 7K FZ02

Fz02 (4K N)

Motor Dust Plate FZ02 Diff. Gear Shaft FZ02
(4pcs)

FA521L *2000
XA >y I— FZ02L
Main Chassis FZ02L

FA522L *700
Y5 —3 v 7~ FZO2L
Center Shaft FZ02L

FA533 *1500
RAVT v T K
FZ02L-B(2AA)
Swing Shaft FZ02L-B
(2pcs)

FA534 *2600
ALY VIN—E vk
(F&R)FZ02L-B

Oil Shock Set (F&R)
Fz02L-B

FA535-S20 *400
E-AYFTS20T
Fz02L-B

Pinion Gear S20T
FZ02L-B

FA535-76 *400
ZN—FF76T FZ02L-B
Spur Gear 76T FZ02L-B

FA539 *1300
YYRT4xYoV bk
(¥ KI\Y)

Rear Body Mount
(MAD VAN)

FA505 *1000
RN v T hEY b
Fz02

Wheel Shaft Set FZ02

FA510 *250
TIAVTY v T (F)
FZ02 (2A&N)

Diff. Input Shaft (F)
FZ02 (2pcs)

FA523 *300

Ny T —ZAR—H—
Fz02L

Battery Spacer FZ02L

8
Y OO;
e ° =
‘Ooﬁcoo
’0 .0

FA534-1 *900
A A A AN
(F&R)FZ02L-B

Shock Plastic Parts Set
(F&R) Fz02L-B

FA536 *300 .

Ay IR=RFI >

Fz02L-B

Slipper Spring FZ02L-B



EZHO01BK *900
RAIL(EVRY —
NSYA—TZvI/2N)
Wheel (Monster Tracker
Black/2pcs)

1-E025 *150
EU>J(E2.5/10A)
E-Ring (E2.5/10pcs)

ey
44444

1-S33010TPH *300
TPYZER

(M3x10mm~ w7 Z/10A)
TP Flat Head Screw
(M3x10 HEX/10pcs)

EZT001S *1800

AV (EVRY—
NZvh— VT K/2A)
Tire (Monster Tracker
Soft/2pcs)

1-S14018H *300

M VEX
(M4x18mm~y o Z/5A)
Button Head Screw
(M4x18HEX/5pcs)

L4
L4

1-S33015TPH *300
TPHZEXR
(M3x15mmAw 2 Z/10A)
TP Flat Head Screw
(M3x15 HEX/10pcs)

1-N2630N *200
+v ~(M2.6x3.0)
F40O>(BA)
Nut(M2.6x3.0)
Nylon (5pcs)

1-823012 *200
FrvTEX
(M3x12/5A)

Cap Screw(M3x12/5pcs)

LA43 *300
M—ILZY K 58¢ (12A)
5.8mm Ball End (12pcs)

1-N4055N *200

F v k (M4x5.5)
+40O> (bA)
Nut(M4x5.5) Nylon (5pcs)

1-W500805 *300
T2y —
(M5x8x0.5/10A)
Washer(M5x8x0.5/10pcs)

o©
oggoof-’

ORGO5 *400
Y30l vy
(P5/AL >¥)10A
Silicone O-ring
(P5/Orange) 10pcs

Ny RINY ARTIN—=Y A 2T v 4 X2 MAD VAN spare parts Index 2

f o0 ot

EZTHO01BKS *2400
BERBS AV &IA LTV RS~
NIyA=TTv9 YTR2N)
Glued Tire & Wheel (Monster
Tracker Black Soft/2pcs)

rrver
rrrrr

1-S12606TPH *300
TPIRY Y EX
(M2.6x6mmA Y 2 Z/10A)
TP Button Head Screw
(M2.6x6HEX/10pcs)

VLl
i Ld

1-S33020TPH *300
TPYZER
(M3x20mmAw 27 Z/10A)
TP Flat Head Screw
(M3x20 HEX/10pcs)

1-N5050N *200

+ v k (M5x5.0)
F140O> (5A)
Nut(M5x5.0) Nylon (5pcs)

0
(@

OO

2

BRGOO1 *1000
S—=)LRRFY VT
(5x10x4) 4N
Shield Bearing
(5x10x4) 4pcs

®

- )y
Xy N
Pl

L.

SC241 *200 .
5.8mmxM3ETRY kiR—)L
(AAN/RO—EA> 2014)
5.8mmxM3 Pivot Ball
(4pcs/Scorpion 2014)

FAB502BR *6500

Ny RNy FIL—Y3Y
MRT 1y MTAYX)
MAD VAN Decoration
Body Set (Bronze)

1-S13010TPH *300
TPIRY Y ER
(M3x10mm~w 27 Z/T0A)

TP Button Head Screw
(M3x10HEX/10pcs)

1-S53003 *200
v hEZ(M3x3/10A)
Set Screw(M3x3/10pcs)

1-N4056FN *200

7 v k (M4x5.6)

75vY 40> (BA)

Nut(M4x5.6)

Flanged Nylon (5pcs)
o N = 7/

o
|

O

%

BRG008 *1800
—=I)LRRFZYU VY
(12x18x4)2 A
Shield Bearing
(12x18x4) 2pcs

/

SC246 *600

Ny FY=KFvT
(16x200mm 24 A)
Battery Strap
(16x200mm / 2pcs)

A s S
‘L4

1-S32612TPH *300
TP ZEXR
(M2.6x12mm~Aw 2 Z/10A)
TP Flat Head Screw
(M2.6x12 HEX/10pcs)

1-854005 *200
Ty hEX
(M4x5mm/10A)
Set Screw

(M4x5 HEX/10pcs)

ke

1-823008 *200
*v v TEZX(M3x8/5A)
Cap Screw(M3x8/5pcs)

BRG022 *1000
J=ILRRF7ZYVT
(6x10x3)2A
Shield Bearing
(6x10x3) 2pcs

—

UM728 *250
ARV ITF—7
(15x135x1.5/2A)
Sponge Tape
(15x135x1.5/2pcs)



@
VS001 *450

TIT—2R
Differential Case

,;_
-

82135 *5000 _
? ng;o KR-331 Z{5H

[=]=}
Syncro KR-331 Receiver

D

96441B *300

ARV IF—7
(1x100x150)

Sponge Tape (1x100x150)

VS002 *650
Uy 7FvEy ~(40T)
Ring Gear Set (40T)

82238W *4000 N
KS202W FhK Y —iR
KS202W Waterproof Servo

96774 *300
5x20x0.2mm¥ L (5 A)
5x20x0.2mm Shim (5pcs)

N RINY ARTIN—=Y A>T v 4 A3 MAD VAN spare parts Index 3

B

VZ012 *900
F7¥FVPEY N
Differential Gear Set

e (e
{ é e
Vo

®

R T
e Ge

W0202 *700
6.8¢ AF—JLIR—)L
(10A)

6.8¢ Steel Ball (10pcs)

70707 *1800 )

5507 2 AGY U —XE—%—
Gl4Ly > T

550 Class G-Series Motor
G14L Single

82245 *4000

AL RN\ ZKA0BO0-9TW i
779%-49—F IHKESC 60A S777
KYOSHO SPEED HOUSE KA060-91W
Brushed WP ESC 60A S-plug

96775 *300
4x10x0.15mm¥ L (10A)
4x10x0.15mm Shim (10pcs)

92051 *300
2x11E>(10A)
2x11 Pin (10pcs)

92638 *200
2Fv 7EV(10A)
Snap Pin (10pcs)



A7>a>IX—Y 1 OPTIONAL PARTS 1

&
200 w2 Tw Ap

L 4
L 4
ODQ

A=ZN—YINRAL2JI 2+ 7 L HDKkA—ILI\NT FZO2L-B HD7AY kT FZ02 (2fA) HDY7/\7 FZ02 (2f@A) HD 772+ 7k FZ02 (2f@A)

FZ02L-B (2% A) (41EA) HD Front Hub FZ02 (2pcs) HD Rear Hub FZ02 (2pcs) HD Diff Shaft FZ02 (2pcs)
Universal Swing Shaft L HD Wheel Hub FZ02L-B No.FAW205 *3800 No.FAW206 *3600 No.FAW207 *1200

FZ02L-B (2pcs) (4pcs)

No.FAW203 *3500 No.FAW204 *3800

2o s

AYEZALY—ty bk FZ02L-B HDEY%—>+¥ 7 KLFZ02L HDEY%—2 %7 hAv7F  HDEYH—2¥T7hAvy 7R HDXHILY—KRE—/\— FZ02

Stabilizer Set FZ02L-B HD Center Shaft L FZ02L Fz02 FZ02 HD Metal Servo Saver FZ02
No.FAW208 *1800 No.FAW210 *700 HD Center Shaft Cup F HD Center Shaft Cup R No.FAW214 *4500

FZ02 FZ02

No.FAW211 *700 No.FAW212 *700

D o -
%4 % = B &8 &
L spp00
0000
FILEFYIK—ty HDE—%—v¥7U > bk FZ02 E—¥—k—b>> ¥ FZ02 HDRF7 YU JiR—IL FZ02 STh—IL1> 77 ~Y—)L FZ02
FZ02L-B HD Motor Mount FZ02 Motor Heatsink FZ02 HD Steering Ball FZ02 ST Ball In-Out Tool FZ02
Aluminum Shock Set No.FAW217 *1700 No.FAW218 *1000 No.FAW219 *700 No.FAW221 *250
FZ02L-B

No.FAW216 *4200

@/—'\ a - & & @
’ ) g =
OO - : e 2.0
O %) b L
=" o . @ N
TYRBIRY—ILRRTZVYY FINXvF> (4A) NIRy RdA—hEZAYFY  ¢5.8/\—KRiK—-IL 589 ZAF—ILik—IL (10A)
(5x10x4/4\) Differential Packing (4pcs) (22T-48P) (M3.0/10A) 5.8¢ Steel Ball (10pcs)
Fluorine Shield Bearing No.vS001-01 *400 Velvet Coating Pinion Gear 5.8¢ Hard Ball No.W0201 *700
(5x10x4) 4pcs (22T-48P) (M3.0/10pcs)
No.BRGOO1TS *800 No.W0122 *500 No.W0136 *500
®
CIRS
o\
e
® "
6.8mm /\—RiR—JL (5A) EvIR7oavIRTIVY EvIRPYavIZTIVY EvIR7ZoavIRTIVY EvIRTYavIRTIVY
6.8mm Hard Ball (5pcs) (S/e> 917 K/2A) (S/RTANZF4PLYTN2AN) (S/A=ILR/ZF1 TP L/2A) (S/LYR/ZF4T7LIN—K/21)
No.W0202H *700 Big Bore Shock Spring Big Bore Shock Spring Big Bore Shock Spring Big Bore Shock Spring
(S/Pink/Soft/2pcs) (S/White/Medium Soft/2pcs) (S/Gold/Medium/2pcs) (S/Red/Medium Hard/2pcs)

No.XGS001 *1200 No.XGS002 *1200 No.XGS003 *1200 No.XGS004 *1200




A7>avIX—Y 2 OPTIONAL PARTS 2

@Q@ @%@ \x\*‘\‘*\fw‘& N@x«@ NW

EvIR7ZyavIRTIVY
(S/4TO—/I\—K/2A)
Big Bore Shock Spring

(S/Yellow/Hard/2pcs)
No.XGS005 *1200

EvIRTYavIRTIVY
(S/ALYY[ZA=IX—I\—K[2A)
Big Bore Shock Spring

EvIR7ZavIRTIVY
(L/EYY/VTR/2N)
Big Bore Shock Spring

(S/Orange/Super Hard/2pcs) (L/Pink/Soft/2pcs)

No.XGS006 *1200

No.XGS011 *1200

EvIR7YavyIx7IVY
(L/RIAN/ZEF4T7LYTR2AN)
Big Bore Shock Spring

(L/White/Medium Soft/2pcs)
No0.XGS012 *1200

EvIR7ZoavIRTIVY
(L/A=IWR/ZF 4T L[2N)
Big Bore Shock Spring

(L/Gold/Medium/2pcs)
No.XGS013 *1200

S S oo

EvIRTYavIRTIVY
(L/LYR/ESF4PLIN=K/2A)
Big Bore Shock Spring

EvIR7ZavIrTIVY
(L/1TO—/I\—K/2A)
Big Bore Shock Spring

(L/Red/Medium Hard/2pcs) (L/Yellow/Hard/2pcs)

No.XGS014 *1200

No.XGS015 *1200

EvIRTYavIRTIVY
(L/ALYY[R=IS=I\=K[2A)
Big Bore Shock Spring

(L/Orange/Super Hard/2pcs)
No.XGS016 *1200

v MM4x45)77vy 4Oy
(PIVZ/TIL—/4N)
Nut(M4x4.5) Flanged Nylon

(Alumi./Blue/4pcs)
No.1-N4045FNA-B *300

ee®®

Fv M M4x4.5)77vY F40Y
(ZIVZ/T=ILR/4N)
Nut(M4x4.5) Flanged Nylon

(Alumi./Gold/4pcs)
No.1-N4045FNA-G *300

v M M4x4.5)75vY F40Y
(PILZ/LY R/4N)
Nut(M4x4.5) Flanged Nylon

(Alumi./Red/4pcs)
No.1-N4045FNA-R *300

- -

—

et

RY Y EZ(M2.6x6)
NV IR[FZV[5N)
Button Screw

W

EA

K7V EZ(M3x10)
NV IR[FZV[BA)
Button Screw

el

RF VY EZ(M3x12)
NV IRIFZV[BA)
Button Screw

(Hex/Titanium/M2.6x6/5pcs) (Hex/Titanium/M3x10/8pcs) (Hex/Titanium/M3x12/8pcs)

No.1-S12606HT *500

No.1-§13010HT *500

No.1-813012HT *500

m@’ \x@/

RY Y EZ(M3x15)
NYIRIFZV/[BA)
Button Screw

(Hex/Titanium/M3x15/8pcs)
No.1-S13015HT *500

RY Y EZ(M3x22)
NV IR[FIV]IAN)
Button Screw

(Hex/Titanium/M3x22/4pcs)
No.1-513022HT *500

\

FHYFIvZAMOY K 34mm

N

FHYFIvAMOY K 38mm

Titanium Adjust Rod 34mm Titanium Adjust Rod 38mm

No0.92412 *600

No0.92413 *600




T 7 ¥V D5 f# / Replacing Diff Gear / Differential austauschen

Remplacement du différentiel / Cambio del pifion del diferencial

N
97001 VZ012
VZ012 4x27mm
2 k
96775 /VZ012
4x10x0.15mm
96775 /VZ012
4x10x0.15mm
Y,
VS002
«‘72// 1-S32612TPH
& 2.6x12mm
\ 7Oy~ /UVH
1-S32612TPH X2 For front and rear
2.6x12mm vorn & hinten

Pour 'avant et I'arriere
Delantero y Trasero

1 8 F7EvD5ME / Replacing Diff Gear / Differential austauschen | |3
Remplacement du différentiel / Cambio del pifion del diferencial ©)

- VZ012
—
92051 (1 (2]
2x11mm 92051
4B 2x11mm
BRI
2N

o
Lo

FA505

/e
N

@0
=%

BRG008 5mm
12x18x4mm @ BRGO008
VZ012 / ORGO05
5mm 92051
2x11mm

96774 /VZ012
5x20x0.2mm

vzo12/ ORGOS/@

12x18x4mm /@

96774 /VZ012
5x20x0.2mm

FA512

92051

@
v

FA509

ZAvk/UYA
For front and rear
vorn & hinten

Pour l'avant et 'arriére
Delantero y Trasero

2.6x12mm TPHSAY I RER
TP F/H Hex Screw
Sechskant-Linsenkopftreibschraube
Vis hexagonale TP F /H

Tornillo hexagonal TP/F/H
mwm ,,,,,,,,,,,,,,,,,,,,,,,, 8

4x10x0.15mm > A

Shim

Unterlegscheibe
Rondelle de callage
4x27mm Yv 7Tk
Shaft

Arandela
Welle

Axe 4x27mm
Eje 4x27mm

ol

2x11mm EY
Pin
Stift
Axe 2x11mm
Pasador

12x18x4mm ~NFY¥ T
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

5mm OUv%
O-ring
O-Ring
Joint thorique
Junta Térica

5x 20 x 0.2mm BN
Shim
Unterlegscheibe
Rondelle de callage
Arandela
,,,,,,,,,,,,,, 4

2N

Diff Shaft

Differentialwelle
Axe de différentiel
Eje del diferencial



1 FA G > I—D 73 fE 1 Disassembling Oil Shocks / Oeldruckstossdaempfer zerlegen @’\@
Démontage des amortisseurs a huile / Desmontar los amortiguadores de aceite ©)

[ AnpAN |
For Front
Vorne
Avant
Delantero

FA534 /
FA534-1

@®'VH
For Rear
Hinten
Arrire
Trasero

FA534 /
FA534-1

ﬁ
(S)

(8 ]
FA5(<® '/®

FA534 /
FA534-1

&
= FA534 /

@\ FA534-1
FA534

FA534 /
/ @{ FA534-1

®y

d

FAssd
(2]

(T

<

(&)
FA534 [

® 1-E025
Ii> E2.5
FA534
FA534

e

1-E025
E2.5

A
N ‘J) 5 FA534 /
@/ FA534-1

FA534 /
FA534-2
(S)

E25 EVUVY
E-ring E-Ring E2.5

R—=JLTV R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rtula (S)

R=ILTY R (L)
Ball End (L) Kugelpfanne (L)
Chape (L) Rtula (L)

EZA 2 AN )]
Shock Shaft (S) Kolbenstange (S)
Tige d'amortisseur (S)  Eje amortiguador (S)

I T

A2 A N (D)
Shock Shaft (L) Kolbenstange (L)
Tige d'amortisseur (L)  Eje amortiguador (L)

o

1-E025
E2.5

FA534 /
FA534-1

1-E025
E2.5

FA534 /
FA534-3
L)

2 FAILE > IS—DHEIL / Assembling oil shocks / Oeldruckstossdaempfer zusammenbauen
Assemblage des amortisseurs & huile / Montar los amortiguadores de aceite

X

Piston

2 )—Z 1)L #100
Shock Oil #100

Silikon-Oel #100

Huile silicone #100

Aceite amortiguadores #100

7O0v kA
X2 For Front / Vorne

Avant / Delanteros

YA
For Rear / Hinten
Arriere / Traseros

UL

Oty ETF, AL
ZROMEXRTAND,
Pull down the piston and

slowly fill in oil.
Kolben nach unten ziehen,
langsam mit | befUullen.
Placer le piston en position
basse puis remplir
doucement d ' huile.

Tire del pistn hacia abajo
y rellene con aceite.

(Pv-<hLFat, Sazss,

Then, gently move the piston up
and down to get rid of air bubbles.

Bewegen Sle den Kolben
langsam auf und ab, bis keine
Luftblasen mehr Im | sind.

Puis, actionner doucement le
piston de bas en haut, afin
d 'liminer les bulles d ' air.

Ahora mueva el pistn hacia
arriba y hacia abajo para
eliminar las burbujas de aire.

®s>5—ERonEET
AALINZERT,
Add oil one more time
up to the brim.
Dmpfer nochmals bis
zum Rand befllen.
Ajouter de | ' huile encore
une fois, jusqu ' au niveau.
Rellene de aceite hasta el borde.

ORI F vy TERD AT,
BINfeAA I EHEWS,
Remove the cap as per the

diagram and wipe off excess oil.

Nehmen Sie die Kappe ab wie
gezeigt und wischen Sie das
ueberfluessige Oel ab.

Retirez le capuchon comme
indiqué sur le schéma et
essuyez l'excédant d'huile.

Quitar la tapa de acuerdo con
el diagrama y elimine el exceso
de aceite.

@ 2L—REB DEERT 3.
AL—RICED RN E F (L
I ZANET,

Ensure smooth piston movement.
Should a piston not move smoothly.
Der Dmpfer mu sich leicht bewegen
lassen, ggf. die Befllung wiederholen.
S "assurer que le piston puisse
opre doucement. sinon.
Asegurarse que el pistn se mueve
suavemente arriba y abajo.




A7 a3y IX—Y ZEt} %15 / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalaciéon de piezas opcionales

T I EARN LT Bi5E

If installing 4-bevel gear differential.

Umbau der Differentiale in Vorder- und Hinterachse

Montage d'un différentiel avant ou de 4 pignons de diff sur I'arriere
Si instala diferencial delantero o diferencial 4 pifiones trasero.

? VS001-01

VZ012

1-S32612TPH
2.6x12mm(TP F/H)

1-832612TPH %
2.6x12mm(TP F/H)

Y aAv A1)l (#2000~#3000)
ﬂ Silicone Oil (#2000~#3000)

Silikonoel (#2000~#3000)

Silicone dure (#2000~#3000)

Aceite Silicona (#2000~#3000)

XKAAMIIFBABEFEFTANS,
Fill up to 80%.
Nur zu 80% befuellen.
Remplir a 80%.
Llenar hasta el 80%.

BIEEA R

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




@ SEE
EXPLODED VIEW

EXPLOSIONSZEICHNUNG

VUE ECLATEE
DESPIECE

<70OYhk>
< Front >
<Vorne >
<Avant >

< Delantera >
3x10mm(T

1-S33015TPH
3x15mm(TP F/H)

1-S33010TPH

=
)
ANNG S \\’gfa
S\ S
\ ) -
Y

1-S33020TPH
3x20mm(TP F/H)—g

<H—RE1/\—>
< Servo Saver >
< Servo Saver >
< Sauve-servo >

P F/H
) < Salvaservos >

1-S33010TPH
3x10mm(TP F/H)

_ ;l‘,)% D! X
e 7, 1 ‘v‘

1-833010TPH
3x10mm(TP F/H)

<TYN=Vv—>
< Upper Chassis >

< Obere Chassisplatte >

< Chéssis supérieur >

=\

7,

< Motor >
< Motor >
< Moteur >
L} <Motor>

3x20mm(TP F/H)

1-833010TPH
3x10mm(TP F/H)
1-833020TPH

FA501

1-S33010TPH
3x10mm(TP F/H)

<UYF7 >

< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriére >

-S33010TPH < Diferencial Trasera>

x10mm(TP F/H)

<Uv>
< Rear >
<Hinten>
< Arriere >
<Trasera>

1-S33010TPH
3x10mm(TP F/H)

um728

I
I
I
I
: o
I AN SR
1 T2 "]F‘
| Sl
__— N>t s A
_— Sl
! | II.lIlh <EVHI—VvTh >
=] - L= ! <Center Shaft >
o <£, / . ‘/ | < Getriebeeinheit >
g = I3 ) < Axe de différentiel central > (
— - | & -
R e @, & < Palier Central >
b I : RN
: s B = | FA502
Ve | |
<& | - I FAS2AL 1-833010TPH —§ .
<7887 ZI) > : 3x10mm(TP F/H) //’,//,//<
< Front Axle > = e
< Die Vorderachse > FAS02 k 1-833010TPH i 7/,/—/ \
< Arbre rigide avant > 0 3x10mm(TP F/H) A«<—‘/ o J‘J
< Eje Delantero > i \ \\\X/T/ o
S\ _—
1-533010TPH—4 N N — SC246
3x10mm(TP F/H) N L

© 2019 KYOSHO CORPORATION / 24 n st 5l

MAD VAN readyset



43#%[X] / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>~/ Front/Vorne /
Avant / Delantera

3x15mm

FA531
1-S23012
3x12mm(Cap)

1-S33010TPH
3x10mm(TP F/H)

3x22mm

"
<T7AYRTVII—> /%

1
FA533 H
1
1
- 1
lnl:lrﬁossN ! < Front Shock > d=
4 ! < StoBdampfer, vorn >
AN ! < Amortisseurs avant >
Q) ! < Amortiguadores Delanteros >
\\ \
1
FA505 i
iy i BRGO0E 1-S13015H
AN 3x15mm
N 12x18x4mm
:.
i FA503
| ) -
1 ="
1
| (D— FA504
1
1

al 1-813010TPH
p BRG008 3x10mm(TP)
@ 12x18x4mm
\\
N

1-S13015H
3x15mm

1-S13022H
3x22mm EZT001S / EZTHO001BKS —\

EZT001S / EZTHO01BKS

1-S14018H
4x18mm

-

EZHO001BK / EZTHO01BKS




t—7R+t 4 /\— / Servo Saver / Servo Saver

Sauve-servo / Salvaservos
(

4mm

1.5mm

FA504 / 92051 FA504 / FAS06

2x11mm

7w I\—2+ > — [ Upper Chassis / Obere Chassisplatte
Chaéssis supérieur / Chasis Superior

1-S12004H
/ 2x4mm
@ 82245
I:
U
T
!

1-S53003

FA501

1-S32606H
2.6x6mm(F/H)

AN
o FA504
3x10mm(TP)

AN
Ay
Q— 1-512606TPH

2.6x6mm(TP)




> % —3+ 7/ Center Shaft / Getriebeeinheit
Axe de différentiel central / Palier Central

FA537

FA537

FA522LB

92051 —D
2x11mm

1-W500805

FA537
33 5x9x0.5mm

FA538

FA510

BRGO001
5x10x4mm

BRGOO1 vsoo2

5x10x4mm

e

- - \\
- N
- - N
- - \\
_-- N
FA511
4mm
I
I _5
: -
- FA536
BRG022
1-N5050N
FA505 6x10x3mm 5mm

E—% — / Motor / Motor
Moteur / Motor

1-853003 —8§
3x3mm !

1-S23008
3x8mm(Cap)

1-S23008
3x8mm(Cap)

70707




)47 / Rear / Hinten /
Arriere / Trasera

1-823012

3x12mm(Cap)
1-S23012
3x12mm(Cap)

1-833020TPH
3x20mm(TP F/H)

<UVH )= >
< Rear Shock >

FA506 < StoBdéampfer, hinten >
FA533 3x26mm < Amortisseurs arriére >
< Amortiguadores Traseros >
W0202
1-N4055N -
4mm

_ g 1-513012H

3x12mm

\
) 1
\\ \ 1
AN 1
N 1
1
1
FASOS@ |
>
4 1
\\ :
BRGO008 @ .
12x18x4mm N1 (Y]
N ==

N
o
- © A
N N
B /% 7 BRG008
S 1-S54005 @ 12x18x4mm

4x5mm )
FA505 Q = [
\\\ ‘/

1-S13015H
3x15mm

3x26mm

EZT001S / EZTHO01BK

FA505

1-S14018H
4x18mm




77 £ [ Differential / Gear Differential
Différentiel / Diferencial

92051
WZH 1mm

12x18x4mm -

VZ012 / ORGO5 /@ 2
O

5mm

FA512

VZ012 /96774
5x20x0.2mm

VZ012 /96775
4x10x0.15mm

VZ012 /96774
5x20x0.2mm

1-832612TPH
2.6x12mm(TP F/H)

. o 5mm 92051
1-832612 2x11mm
BRG008
2.6x12mm(TP F/H) 12x18x4mm 0?
FA505 %— FA509

%"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

FA534-1

<70Y8H>
< For Front >

< Vorne > ¢
< Avant > FA534-1 @
< Delanteros > S

<UVH>
< For Rear >
< Hinten >
< Arriere >
< Traseros >




ARTI—Y

=Y %
Part Names
7 wIN—h/I\—twv ~ FZ02

X TE A
(BE1R)

SPARE PARTS

=YY%
Part Names
TPHZEX (M3x15mm~Aw 2 Z/10A)

% FOR JAPANESE MARKET ONLY.

X IEAM
(BEiR)

FAS01 | pper Cover Set FZ02 600 | | 1-833015TPH| Tp Fiat Head Screw(M3x15 HEX/10pcs) 300
FAS02 D%}}f éjcfv\e; //B{Jx/péfge;ttz l‘:yzngZO2 600 | | 1-833020TPH %E’lelz?t E‘eﬁd%@f’éﬁ&%gﬁ&%ﬁf\) 300
FASO3 | i Set hzos 600 | |1-553003| &Y deromiMirriopes) 200
FASO4 | Sorvo Saver Set 200 7 850 | |1-654005 | S e o HEN b9 200
FAS05 wr@élfgh;?s'\eﬁ:z/oz Fz0z 1000 | 1-N2630N r?l_u‘ty(l\iz.e(sys?d?)ﬁe;}g% (gpis?’ BN 200
FAS6 | Suispension Shat Set F202 600 | | 1N405SN | {5y Noyion (bpes) 200
FAS07 gu?p%niiojnl\sz’alf/t ;Iell\teFFZZ%ZZ ((22p?s{\) 300 1-N5050N I?l—utj(l\;Sx(SMO?);\lE;/I?% (jS_p/(r:s%Iy BN 200
FASOB | \iotor Dust Plate 202 7 300 | [ 1NOS6FN| {Li\hax &) Eranged Nylon (Spos) 200
FASO9 | Bif Gear Shat £202 (459} 400 | |1-528008| 55 S renantianen 200
FA510 ;ffjmloﬁtjéﬁalﬁ E/F)Vszol\z ((2Fp)cs§ZO2 AN 250 1-823012 E\:ag gc?évtv\\(f\(/lsiyz%gczs/)g)]\) 200
FAST1 | Sorew Pin axi xatt 1208 (4posy " 300 | | 1500805 | Y asen(MsxExG a10p0n) 300
FA512 g—;\f%?e—rai Clu‘nzeZaOrZCa(sze)T:)ZOZ (2pcs) 500 BRGOO1 ;/hl—eljcgj g\e/:%;(\;xﬁ)x(égxél]p%)s@) an 1000
FAS21L | fain Chacsis FZ02L 2000 | | BRGOOS | Shieid Bearing (12x1604) 2ben " 1800
FAS22L | Somiar Shat F202L - 700 | | BRGO22 | Sricid Bearing (61063 20 1000
FAS23 | Battery Spacer FZ02L - a00| | g | g e e 300
FAS531 gu?pir;ié\na\ryml\sgtz FOZZOLZ—LBB 500 ORGO5 ;/ili]éo:rle\/ 83@%558%@5 ;/Oic)s 102 400
FAS32B | ook Stay Set F20ALB 1200 | | SC241 | 2o ot Bl (dposSionpion 2014) | 200
FAS33 | G Shatt FZ02L.5 (apoe) " 1500 | | SC246 | Batery Strap (16x000mm soce) 600
FAS34 | 3 shook Set (Fam) Fzops 000 2000 | | umrzs |G T s aopn 250
FAS34-1 | Shook Piasti Parts Set (Far) o028~ | 900 | | VS001 | Zii il cace 450
FAS34-2 | Shook Shaft () F202L-6 (opes) 300 | | V8002 | find Gaar Set (do0T) 650
FAS34-3 | Shock shat (R) 20016 (ores) 300 | | V2012 | Bt it G se 900
FAS35-76 | Sour Gear 767 F2020.5 400 | | wozoe | EEOGT Ehi liopee) 700
FAS35-520| finion Goar S207 FA08LE 400 | | 70707 | 350 C1ats G Series Motor A14L singie " | 1800
FAS36 | Qippar Spring F209L8 300 | | 82135 | Ieidiaa: Resoiver 5000
FASS7 | Sipper Plate Set F2osLs | o 300 | | 82238W | KSZON Watororoo! Servo 4000
FAS38 | Siippar Shaft FZ02L-- -+ 250 | | 82245 | {iCxiio SPELD HOUSE KAIALOTH st WP ESC Eon ot 4000
FAS39 | s, Bady Mount (AD VAN) 1900 | | 92051 | SX B 6nee) 300
FABSOZBR| NAD VAN Deooration Bocy ek (Bronze] | 6500 | | 92638 | & 0 Gigpag 200
EZTO001S | Fid (Fz0pt-BT Softizpcs) | 1800 | | 964418 | G010 oo (11000150) 300
ELTHONIBKS| Giaas Tha & Whae! (R205L.0T Black Soffape | 2400 | | 96774 | EXE0e0.5emm Srim (5pce) 300
EZHOOIBK| {Vos! (2021 BT Nonster Tracker Biackizpes) | 900 | | 96775 | G ibmm Srim (10pes) 300
o | L IO
VST | T Bution Fioad Scraw(MBbGHEX10pc9) | 900 | | Merier\Coares st snps senues s st
e N N E I S
T N ek A R
-S33010TPH TPHZEX (M3x10mmAwy 7 Z/T0A) 300

TP Flat Head Screw(M3x10 HEX/10pcs)




=Y %
Part Names
AZNN—=YILRA VY + 7 MLFZ02L-B (24 A)

X TE A
(BE1R)

OPTIONAL PARTS

=YY%
Part Names
EvImR7oavIRTUVT (SIEV ]V T N2AN)

% FOR JAPANESE MARKET ONLY.

X IEAM
(BEiR)

FAW203 | yniversal Swing Shaft L FZ02L-B (2pcs) 3500 XGS001 | Big Bore Shock Spring (S/Pink/Soft/2pcs) 1200
FAW204 HB %ﬁe;)ﬁééjl;zFozzoL-ZBL ﬁpg’)@/\) 3800 XGS002 E.Z;%E?e”s?héﬁkz Sjpl)nﬁg((SS//\IIT;\IZ&re'/\I\//IEeZI—larzAS{)Zt/E/ch);)) 1200
FAW205 | E5 Zront b F203 ocs 3800 | | XGS003 | 55 B Srvock Smring (S CoMedimizpos) | 1290
FAW206 HB ll%(-:{_}ai}-lju\bFFZZOOZ.'Z ((22;)@5))\) 3600 XGS004 Eaé@i”siégkxs?ﬁ; }é%ilé/fﬂfd’fu‘n? ﬁéﬁ&é{iﬁﬁ 1200
FAW207 HB D_Tlff7 sﬁﬁﬁbz%%:;fﬂﬁm 1200 XGS005 5.5 ggrg gh%gk7s;éﬂ7;1lé\fé‘\fésll/cgfoDal;jg\p;slj/D\) 1200
FAW208 | &i2biizar et F205L8 o0 1800 | | XGS006 | 58 Bave Sook Spring (S/OrangelSuper Harai2pos | 1200
FAW210 | 115 Gonier Shah L £208L - 700 | | XGS011 | 5 BrT shack pring (LpinkiSotvanes) T | 1200
FAW211 | 5 Goniar Shatt Gup PF202 |~ 700 | | XGSO12 | 5 B Shaok Spring (UHieMediam Sofiopes) | 1200
FAW212 | 5D Eanior Shatt Gup A £205 - 700 | | XGSO13 | 5o Bt Shook Spring (LGodMadiamisges) | 1200
FAW214 HB f\(/lga}ﬂb g;ﬁ? éiv_ei‘%Eo’Zzoz 4500 XGS014 E}Z%’ﬁr’?siﬁffsﬁ'ﬁiﬁg (&é%é/k/@d?uglﬁ;\rc_i/gég)) 1200
FAW216 | Alumminam Shook Set FAGOLE - 4200 | | XGS015 | G0 B0 S = 2 i (UvelowHardapos) | 1200
FAW217 | 115 Viotor Mourt 202 - 1700 | | XGS016 | 5 5o Shook Sy (LOrarge/uper Haraiobes)| 1200
FAW218 | Niotor Hestaink F205 - 1000 | | 1MOSNAS |k ika o) Pranged Nyfon (Aot Bluelnosy | 390
FAW219 | 1D Sraerng Ball £202 7 700 | [HUBENAS | ok (Wided 8) Hanged Nyion (A Goldincs) | 300
FAW221 | T o nout Tom o0~ -0 250 | | MHOSEAR| Xt ibed ) Hlanged Nylon (Amt Recrapes) | 300
BRGO0ITS | Fm s icia Bonrmg (5¢10ed) dpcs | 800 | - [1-stas06HT| Bt S e s enrspisy 500
VS001-01 | Bitranial Packing (4pcs) 400 | [1519010HT| B S M ox Tt 1080y 500
W0122 | Jlbet Comiing Pinion Gear (25T-460) 500 | | 1513012HT| 8o Screm(niex Hhaniarm/ W 28pes) 500
o136 | &5 iara Ba (vs.ovitpen 500 | |1S19015HT| AL tron Scran(isx Thanium b 55000, 500
wozot | 200G e oty 700 | [1519022HT| AL or S isaanium s dpas) 500
Wo202H | @ o s b ey 00| | 92412 | T achuet Fod samm 600

92413 | Fiariom Achiet Rod a8 600

:/ IJ j y#'f)lf SILICONE OIL % FOR JAPANESE MARKET ONLY.

AR
Description

KA
(Bt

UACAVE4
Part Names

SEN
Description

K
(Bt

NFS
Description

XEf
(HiR)

=V %
Part Names

IS—Y %

Part Names

V) QY74 )L#100 (40cc) SIL | &Y 371 JL#900 (40cc) SIL | Y JY A1 )L#20000 (40cc)
0100| Silicone Oil #100 (40cc) 0900| Silicone QOil #900 (40cc) 20000] Silicone Oil #20000 (40cc)
SIL | &Y 3> A )L#150 (40cc) SIL | &' a>A A )L#1000 (40cc) SIL | &Y A JL#30000 (40cc)
0150 Silicone Oil #150 (40cc) )0~ | ggo| |1000] Silicone Oil #1000 (40cc) 30000| Silicone Qil #30000 (40cc)
SIL | &Y 3>A - JL#200 (40cc) | | for shocks. SIL | ') a>A A )L#2000 (40cc) SIL | Y d> A JL#40000 (40cc)
0200| Silicone Oil #200 (40cc) 2000| Silicone Oil #2000 (40cc) 40000| Silicone Oil #40000 (40cc)
SIL | ¥V a> 7 )L#250 (40cc) SIL | ¥ a7 JL#3000 (40cc) SIL | ¥ 3274 )L#50000 (40cc)
0250( Silicone Oil #250 (40cc) 3000 Silicone Oil #3000 (40cc) 50000| Silicone Oil #50000 (40cc)| | 7 7 F 21300
SIL [ U3 AA #4000 (40cc) | | 77 |ggnol | SIL | &Uav1IL#60000 (40cc) | | for diffs.
4000/ Silicone Oil #4000 (40cc) | | for diffs. 60000| Silicone Oil #60000 (40cc)
SIL | ¥ a># JL#5000 (40cc) SIL | &Y 3>A JL#100000 (40cc)
5000| Silicone Oil #5000 (40cc) 100000| Silicone Qil #100000 (40cc)
SIL | &Y a>AA)L#6000 (40cc) SIL | ¥Jav#)L#300000 (40cc)
6000| Silicone Oil #6000 (40cc) 300000 Silicone Oil #300000 (40cc)
SIL | Y37 )L#7000 (40cc) SIL | ¥V aV71)L#500000 (40cc)
7000/ Silicone Oil #7000 (40cc) 500000( Silicone Oil #500000 (40cc)
SIL | &) 3274 JL#10000 (40cc)
10000| Silicone QOil #10000 (40cc)




	P01_MAD VAN
	P07 MAD VAN M_out
	P08 MAD VAN M_out
	P09 MAD VAN OPTION_out
	P10 MAD VAN EX_out
	P11 MAD VAN EX_out
	P12 MAD VAN EX_out
	P13 MAD VAN EX_out
	P14 MAD VAN EX_out
	P15 MAD VAN EX_out
	P16 MAD VAN SP_out
	P17 MAD VAN OP_out



